



CERTIFICATE OF ANALYSIS

Product Name: 4-Chlorophenoxyacetic acid Test Standard: Q/XL016-2007

Batch No.: 20110316 Batch Quantity: 1350kgs

Sample Quantity: 500g Test Date: March. 20th 2011

Test Item	Test Standard	Test Result
Content	99%	99.1%
Appearance	white crystal	white crystal
Melting point	157-158°C	157°C
Residues after Ignition	≤ 0.1%	0.07%
Loss on drying	≤ 0.5%	0.27%
Package Quality	Qualified	
Conclusion	This batch goods are qualified	

Analyst:

Package checker:

QC Director: